
Citation: Srivastava, G.; Kapoor, A.;

Kazmi, A.A. Improved Biological

Phosphorus Removal under Low

Solid Retention Time Regime in

Full-Scale Sequencing Batch Reactor.

Sustainability 2023, 15, 7918. https://

doi.org/10.3390/su15107918

Academic Editor: Yan Wang

Received: 1 April 2023

Revised: 24 April 2023

Accepted: 7 May 2023

Published: 11 May 2023

Copyright: © 2023 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

sustainability

Article

Improved Biological Phosphorus Removal under Low Solid
[...]
process stability and performance can be potentially controlled and optimized by running
the system’s SRT, and shorter SRTs (<10 days) are preferable [3,4].

A study on the activated sludge-treatment process suggested that activated sludge
with an SRT of 16 days acquired better nitrite nitrogen utilization, organic matter degrada-

Sustainability 2023, 15, 7918. https://doi.org/10.3390/su15107918 https://www.mdpi.com/journal/sustainability

https://doi.org/10.3390/su15107918
https://doi.org/10.3390/su15107918
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com
https://orcid.org/0000-0002-5005-1944
https://doi.org/10.3390/su15107918
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com/article/10.3390/su15107918?type=check_update&version=3


Sustainability 2023, 15, 7918 2 of 22

tion, and phosphorus removal than sludge with an SRT of 6, 10, and 22 (days); polyphos-
phate concentration in anaerobic activated sludge per volatile suspended solids (VSS)
decreased to 23.1 mg/g VSS; and poly-β-hydroxy butyrate (PHB) concentration in anoxic
activated sludge per VSS was reduced to 16.3 mg/g VSS; therefore, a spectacular denitrify-
ing phosphate removal occurred [5,6]. However, another study investigated the effects of
SRT on sludge characteristics and operational performance in an EBPR reactor in which
the results showed that the reactor operated at SRT of 8.3 days could achieve a phosphate
removal efficiency of >90% and a sludge volume index (SVI) of <100 mL g−1 [7]. In com-
parison, increasing SRT to 16.6 days led to a decrease in phosphate removal <85% and an
increase in SVI value (160 mL g−1), implying a performance degradation and worse settling
ability of the sludge [7]. Though the relationship between SRT and P removal has not yet
been satisfactorily examined and an evaluation of the consequence of SRT on microbial
populations and associated performance on full-scale EBPR systems is inadequate, it has
been observed in a few studies that lower SRTs benefit EBPR systems [3,8,9]. Therefore,
it is necessary to examine the optimum SRT for maximizing the efficiencies of biological
nutrient removal in full-scale SBR-based sewage treatment plants in India.

In full-scale wastewater-treatment plants, the dominating EBPR community accom-
panying nitrogen removal are Candidatus Accumulibacter, Tetrasphaera, Nitrosomonas, and
denitrifiers such as Zooglea, Paracoccus, Pseudomonas with proteobacteria, bacteroidota,
and actinobacteria phylum [10,11]. It has been established that maintaining conditions
that support the proliferation of PAOs over GAOs is essential for the stability of EBPR
systems [2,12,13].

Assessment of full-scale EBPR performance records by [2,13] specified that process
stability was positively correlated with the incoming wastewater’s C/P ratio. They pro-
posed that an optimized process can be maintained, even if the extreme amount of existing
carbon can encourage the propagation of GAOs, given that the operational conditions are
managed to favor the augmentation of PAOs over GAOs. However, the very low readily
biodegradable chemical oxygen demand (rbCOD)/TP was found to be insufficient for PAO
growth. Values ranging from 10 to 20 are observed to be adequate for the prevalence of
PAOs over GAOs [13,14]. Several other factors, in addition to the carbon-to-P ratio, can
influence the competition between PAOs and GAOs, and they include SRT, substrate form,
hydraulic retention time (HRT), temperature, pH, dissolved oxygen (DO), and feeding
strategy [3,15–17]. Among the known factors that could influence EBPR population dynam-
ics, SRT, DO, and feeding patterns are more governable to implement in a full-scale setting
for actual practice. It was suggested that the increase in SRT could lead to the reduction in
biomass yield and excess sludge released, therefore reducing the P removed [18]; hence,
lower SRTs are observed to be favorable for the EBPR mechanism.

SRT is primarily considered an important factor affecting the performance of the
nutrient removal (nitrogen and phosphorus both) and sludge characteristics, and the
production of secondary pollutants such as nitrous oxide (N2O) in biological nutrient
removal (BNR) processes [19]. For nitrogen removal, some studies also suggest that
the nitrifying bacteria communities in activated sludge may change significantly with
variations in the SRT and substrate concentration [20,21]. According to [22], at an SRT
less than or equal to 20 days, the effluent ammonia concentration was lower than the
effluent nitrite concentration; however, the effluent nitrite concentration became equal to
or less than the effluent ammonia concentration at 40 days’ SRT. Quantitative polymerase
chain reaction (QPCR) assays indicated that increasing SRT significantly increased the
nitrite-oxidizing bacteria/ammonia-oxidizing bacteria (NOB/AOB) ratio. In the study
by [19], the removal of chemical oxygen demand or total phosphorus was similar under
SRTs of 5–40 days; however, SRT mainly affected the nitrogen removal, and the optimal
SRT for BNR was 20 days.

However, the studies by [23] demonstrated that the decrease in SRT from 37.2 to
27.8, 19.0, and 10.0 days had no significant influence on the development of simultaneous
nitrification and denitrification (SND). Their study constituted the system of a continu-



Sustainability 2023, 15, 7918 3 of 22

ous flow-activated sludge (AS) process and they observed its behavior under different
solid retention times (SRT), food-to-mass (F/M) ratios, and dissolved oxygen (DO) con-
centrations. Their records showed that even the DO 0.5 ± 0.2 mgO2/L did not affect the
growth of heterotrophic bacteria (2.2–3.1 d−1 at 20 ◦C) and autotrophic nitrifying bacteria
(0.16–1.94 d−1 at 20 ◦C), resulting in similarities with conventional AS processes in their
study. Hence, both SND- and EBPR-derived technologies require an optimum SRT regime
to work efficiently.

Therefore, the objectives of this study were to improve the P-removal conditions
biologically from a full-scale SBR plant accomplishing high COD, BOD, TSS, and nitrogen
removal (via SND), simultaneously, from wastewater based on the stringent National Green
Tribunal (NGT) and Central Public Health and Environmental Engineering Organization
(CPHEEO) guidelines. Varying, i.e., reducing SRTs (by removing dead and inactive excess
sludge having low PO4-P release and PO4-P uptake capabilities) and enhancing anaerobic
conditions of pre-anoxic/anaerobic selector zones could transform a system into a better
one for EBPR. Identifying an optimum SRT for good EBPR along with high nitrogen
removal is tricky, but manageable in full-scale existing plants. Three different runs were
shown in the study including four purposes:

• To study the influence of lowering SRT (up to 10 days) on EBPR in SBR;
• To study the influence of lowering SRT (up to 10 days) on SND in SBR;
• Using molecular biological techniques for the identification of microbial communities

in SBR (before and after lowering the SRT);
• To study the effect of dewatered sludge characteristics on reducing SRT in SBR.

Selector-attached SBR systems are excellent and flexible for improvising and ad-
vancing the plant for BNR [24]. This system was comprehendible and practical for all
pre-anoxic selector-attached SBR-based full-scale treatment plants in India working at low
rbCOD/P ratios.

2. Material and Methods
2.1. SBR technology and Overall Process

The SBR technology and process are demonstrated in Figure 1.

Sustainability 2023, 15, x FOR PEER REVIEW 3 of 23 
 

however, SRT mainly affected the nitrogen removal, and the optimal SRT for BNR was 20 

days. 

However, the studies by [23] demonstrated that the decrease in SRT from 37.2 to 27.8, 

19.0, and 10.0 days had no significant influence on the development of simultaneous ni-

trification and denitrification (SND). Their study constituted the system of a continuous 

flow-activated sludge (AS) process and they observed its behavior under different solid 

retention times (SRT), food-to-mass (F/M) ratios, and dissolved oxygen (DO) concentra-

tions. Their records showed that even the DO 0.5 ± 0.2 mgO2/L did not affect the growth 

of heterotrophic bacteria (2.2–3.1 d−1 at 20 °C) and autotrophic nitrifying bacteria (0.16–

1.94 d−1 at 20 °C), resulting in similarities with conventional AS processes in their study. 

Hence, both SND- and EBPR-derived technologies require an optimum SRT regime to 

work efficiently. 

Therefore, the objectives of this study were to improve the P-removal conditions bi-

ologically from a full-scale SBR plant accomplishing high COD, BOD, TSS, and nitrogen 

removal (via SND), simultaneously, from wastewater based on the stringent National 

Green Tribunal (NGT) and Central Public Health and Environmental Engineering Organ-

ization (CPHEEO) guidelines. Varying, i.e., reducing SRTs (by removing dead and inac-

tive excess sludge having low PO4-P release and PO4-P uptake capabilities) and enhancing 

anaerobic conditions of pre-anoxic/anaerobic selector zones could transform a system into 

a better one for EBPR. Identifying an optimum SRT for good EBPR along with high nitro-

gen removal is tricky, but manageable in full-scale existing plants. Three different runs 

were shown in the study including four purposes:  

• To study the influence of lowering SRT (up to 10 days) on EBPR in SBR; 

• To study the influence of lowering SRT (up to 10 days) on SND in SBR; 

• Using molecular biological techniques for the identification of microbial communities 

in SBR (before and after lowering the SRT); 

• To study the effect of dewatered sludge characteristics on reducing SRT in SBR. 

Selector-attached SBR systems are excellent and flexible for improvising and advanc-

ing the plant for BNR [24]. This system was comprehendible and practical for all pre-an-

oxic selector-attached SBR-based full-scale treatment plants in India working at low 

rbCOD/P ratios. 

2. Material and Methods 

2.1. SBR technology and Overall Process 

The SBR technology and process are demonstrated in Figure 1. 

 

Figure 1. Pre-anoxic selector-attached SBR process of 3 MLD SBR plant. The encircled points in fig-

ure depict- 1: Inlet (raw sewage), 2: Anoxic selector zone (1st)-where returned activated sludge 

(RAS) and inlet (raw sewage) combine directly, 3: Anoxic cum anaerobic selector zones (2nd and 

Figure 1. Pre-anoxic selector-attached SBR process of 3 MLD SBR plant. The encircled points in
figure depict—1: Inlet (raw sewage), 2: Anoxic selector zone (1st)-where returned activated sludge
(RAS) and inlet (raw sewage) combine directly, 3: Anoxic cum anaerobic selector zones (2nd and 3rd
compartments), 4: SBR Aeration zone, 5: Biologically treated outlet, and 6: Finally treated outlet after
tertiary treatment (disc filtration and UV disinfection).

The 3-MLD SBR has been set up in a neighborhood close to a residential area in front
of the IIT, Roorkee campus, Uttarakhand (India). The essential features of this STP are



Sustainability 2023, 15, 7918 4 of 22

the deodorization system’s additional odor control for the sump well, pre-treatment units,
and advanced tertiary treatment facility (fiber disc filtration and ultraviolet radiation and
chlorination for disinfection). The onsite monitoring of various parameters was performed
in the bio-selectors and aeration tanks of the 3-MLD SBR plant and the design configurations
of the plant were stated in our published paper by [25].

Onsite monitoring of DO, pH, ORP, and SV30 is executed regularly in the bio-selectors
and aeration tanks of the 3 MLD SBR Plant. To determine the DO, temperature, and pH
in the aeration tanks and selectors, a portable DO meter (Hach 110Q multimeter, Hach,
Loveland, CO, USA) and a pH meter (HQ11d pH Meter, Hach) were used [26]. ORP was
measured by the convenient ORP meter (HQ11d ORP Meter, Hach). Complete performance
evaluation of the plants for COD, sCOD, BOD5, sBOD5, TSS, VSS, NH4-N, NO3-N, TN, PO4-
P, TP, total coliforms, fecal coliforms, and sludge operational parameters were performed
according to standard methods [27]. The rbCOD was determined using the modified
flocculation filtration method prescribed by [28]. SV30 was measured using the measuring
cylinder and timer [25]. Grab samples of 0.5L were used for analyzing the parameters
mentioned above, according to standard methods [27]. Regression analysis of all the
variables was performed using the Microsoft Excel spreadsheet application using F-test
and ANOVA.

2.2. Wastewater Characteristics

The design quality of raw sewage for the SBR plant is shown in [25]. The ratio between
VSS to TSS was found around 0.57 ± 0.05. The designed flow rate and HRT were 3.2 MLD
and ~18.2 h. The raw wastewater pH was 7.1 ± 0.2, and finally, treated effluent after
disinfection was 7.4 ± 0.1. Regular sampling and analysis were conducted continuously
for three years in this plant, and a run-wise study was performed for three months. The
average daily flow rate was 2372 ± 168 m3/d. Detailed wastewater characterization was
also performed for COD, BOD, TSS, TN, and TP before and after SRT. Table 1 depicts several
runs to increase the EBPR of the plant. After reducing the SRT, the parameters changed,
and the results are described in Tables 2 and 3, and Figure S1 (Supplementary Materials).

Table 1. Operational parameters including EBPR and SND in different runs.

S. No. Runs/Phases Phase Description Duration References

1. Initial phase SRT > 50 days 2–3 years [24,25]

2. Run-I Modifications include lowering the plant’s solid
retention times (SRT) from 56 to 20 days 35 days Present study

3. Run-II

Lowering the diffuser’s running time from 15 min to
10 min in anoxic cum anaerobic selector chambers (DO

concentrations reduced to <0.15 mg/L) along with
reducing SRT from 20 days to 15 days

25 days Present study

4. Run-III

Combined effects by lowering the diffuser’s running
time from 15 min to 10 min in anoxic cum anaerobic

selector chambers (DO concentrations reduced to
<0.15 mg/L) with an intensive reduction in SRT from

15 days to ≤10 days

20 days Present study



Sustainability 2023, 15, 7918 5 of 22

Table 2. Performance assessment and temporal variations of influent and effluent of 3 MLD SBR in
different runs and at variable SRTs.

Parameters
At High SRT Run 1 Run 2 Run 3

Influent Effluent Influent Effluent Influent Effluent Influent Effluent

SRT (d) 56.8 ± 6.4 25.8 ± 9.3 19.7 ± 2.4 11.4 ± 2.6

pH 7.2 ± 0.1 7.3 ± 0.1 7.0 ± 0.3 7.4 ± 0.1 7.1 ± 0.4 7.4 ± 0.2 7.0 ± 0.2 7.4 ± 0.2

Alkalinity
(mg/L) 320 ± 40 220 ± 40 340 ± 60 240 ± 50 320 ± 40 210 ± 60 340 ± 50 230 ± 80

COD (mg/L) 401 ± 51 17 ± 3.8 387 ± 45 20 ± 5.6 377 ± 52 18.9 ± 5.1 356 ± 60 21.5 ± 4.0

sCOD (mg/L) 121 ± 31 8.8 ± 4.0 111 ± 25 9.0 ± 3.5 96 ± 40 9.2 ± 3.1 124 ± 32 9.8 ± 1.3

BOD (mg/L) 168 ± 22 7.9 ± 2.1 156 ± 31 7.1 ± 3.0 187 ± 25 6.5 ± 1.8 175 ± 30 6.6 ± 1.8

sBOD (mg/L) 51 ± 23 3.1 ± 1.2 48 ± 31 3.2 ± 2.0 49 ± 11 2.8 ± 1.1 56 ± 14 3.1 ± 1.0

NH4-N
(mg/L) 22 ± 3.0 0.3 ± 0.3 24 ± 3.5 0.4 ± 0.3 23 ± 2.1 0.5 ± 0.4 28 ± 4.5 0.7 ± 0.3

NO3-N
(mg/L) 0.2 ± 0.1 5.7 ± 0.2 0.4 ± 0.2 5.5 ± 1.0 0.52 ± 0.5 6.6 ± 1.3 0.7 ± 0.4 7.1 ± 1.3

TKN (mg/L) 31 ± 3.3 4.0 ± 1.2 33 ± 4.0 3.4 ± 2.8 32.9 ± 1.3 3.3 ± 2.3 37.6 ± 3.5 2.7 ± 2.2

TN (mg/L) 31.2 ± 3.3 9.7 ± 1.5 33.4 ± 4.1 8.9 ± 3.0 33.4 ± 3.3 9.9 ± 2.1 38.3 ± 4.0 9.8 ± 3.2

PO4-P (mg/L) 2.8 ± 0.2 2.5 ± 0.1 2.8 ± 0.3 2.0 ± 0.3 2.7 ± 0.8 1.3 ± 0.4 3.1 ± 0.5 1.1 ± 0.3

TP (mg/L) 4.5 ± 0.6 3.1 ± 0.1 4.4 ± 0.4 2.7 ± 0.4 4.6 ± 0.7 2.0 ± 0.4 4.8 ± 0.6 1.7 ± 0.4

TSS (mg/L) 261 ± 31 9.9 ± 4.1 252 ± 34 9.4 ± 3.5 251 ± 31 9.2 ± 6.0 237 ± 33 9.1 ± 5.2

VSS (mg/L) 149 ± 13 5.2 ± 3.1 141 ± 32 4.9 ± 3.2 145 ± 14 5.4 ± 1.3 134 ± 31 5.2 ± 3.1

Total
Coliforms

(MPN/100 mL)
240,000 ± 5200 1712 ± 150 210,000 ± 9100 1500 ± 240 340,000 ± 12,900 1209 ± 50 480,000 ± 9500 990 ± 60

Fecal
Coliforms

(MPN/100 mL)